
4 

5

3 

1 
9 

2 

10 
12 

12 
11 

11

INDEX
NO. DESCRIPTION PART

NO.
REQ'D

NO.
Plate
Bracket
Deep Nut, Zinc Plated
Shallow Nut, Zinc Plated
Wing Stud Assembly, Zinc Plated

3/4 - 10 x 1 5/8” G2 Bolt, Hex Head, Zinc
3/4 - 10 x 1 1/4” G2 Bolt, Hex Head, Zinc

3/4 - 10 Nut, Hex, Zinc Plated
3/4” Flat Washer, Zinc Plated

229111
229112
229113
229114
229115

11122
11121

1012
2078

1
1
1
2
2

4
1

6
3

1
2
3
4
5

6
7
8
9

10

11
12

R

REPLACEMENT
PARTS

MODEL NO. DESCRIPTION
DIFFERENTIAL ADAPTOR72001


